


1 0F7366 1 MUFFLER C1 

2 0F7647 1 MUFFLER SADDLE 

3 0F8095 1 PIPE EXHAUST OUTLET 

4 0G3576 1 EXHAUST PIPE LOWER 1.6L   

5 0E3257 4 SCREW HWHTF M6-1.0 X 16 

6 0F7644 2 MUFFLER STRAP 

7 0C6119 1 BOLT U 5/16-18 X 2-1/4 

8 036434 3 BOLT U 5/16-18 X 2.09 

9 036449 3 SADDLE 2 INCH 

10 022129 6 WASHER LOCK M8-5/16 

11 022259 6 NUT HEX 5/16-18 STEEL 

12 038750 1 SCREW HHC M6-1.0 X 30 G8.8 

13 0G3575 1 EXHAUST PIPE UPPER 1.6L SS   

14 0F3794A 1 EXHAUST BLANKET 500MM LONG   

15 022097 1 WASHER LOCK M6-1/4 

16 049813 1 NUT HEX M6 X 1.0 G8 YEL CHR 

17 022473 6 WASHER FLAT 1/4-M6 ZINC 

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

 


